Metadata, citation and similar papers at core.ac.uk

Provided by University of New Orleans

University of New Orleans

ScholarWorks@UNO

University of New Orleans Theses and

Dissertations Dissertations and Theses

Summer 8-2-2012

Municipal Wastewater Disinfection with Electromagnetic Waves
using Escherichia coli Concentration as Measurement of
Quantification

Lauren M. Cagle
University of New Orleans, Icagle@uno.edu

Follow this and additional works at: https://scholarworks.uno.edu/td

b Part of the Environmental Engineering Commons

Recommended Citation

Cagle, Lauren M., "Municipal Wastewater Disinfection with Electromagnetic Waves using Escherichia coli
Concentration as Measurement of Quantification" (2012). University of New Orleans Theses and
[...]
Flag gate
lovel
eontrel

()

Figure 4: A schematic of a two different UV contact reactors used in waste water disinfection [EPA,2000]

Electrolytic Disinfection

Electrolytic disinfection is a process of water disinfection that utilizes an electric current to inactivate
microorganisms. Developed in the 1980’s, it has been accepted as an effective alternative to
chlorination. (La Motta, ) In this process the electric potential that is created between a positively
charged cathode and negatively charged anode are used to damage the cell membrane and inactivate
the cell shown in figure 5. The electrolysis with water creates free radicals, such as hydroxyl,
hydroperoxyl, superoxide, hydrogen peroxide, ozone, and hypochlorite ions. The oxidation potential of
these radicals cause them to react quickly and efficiently with organics present. The radicals are
generated at the anode; where the acidic pH also causes protein coagulation and high oxidation
reduction potential affects metabolic inhibition. Concurrently at the cathode the cells ability to move
inorganic particles through the membrane is affected by the basic conditions of pH10 to 11. The

extremely negative environment causes the cell membrane to degrade.

Electrolytic disinfection can occur directly or indirectly in wastewater. Direct electrolytic disinfection

uses the electric potential to create holes in the cell wall, which disrupts the osmotic pressure and

12



allows water to flow in. Indirect disinfection relies on the radicals produced in electrolysis to interact
with the cell membrane to facilitate cell inactivation. These two methods work simultaneously to not
only damage the cell membrane, but also degrade cytoplasm, inactivates enzymatic activity in the cell

and disrupt the balance of osmotic pressure (Kim,2007).

Figure 5: In the process of Electrolytic disinfection the electric potential that is created between a
positively charge cathode and negatively charged anode are used to damage the cell membrane and

inactivate the cell. (Kim,2007)

Water disinfection with electrolysis has been shown to eliminate more than 90% of Escherichia coli in

lab experiments (Kim,2007) when compared to the E.coli not exposed to electricity.

Hydroflow Technology
The purpose of the research described herein is to test the feasibility of alternative wastewater
disinfection methods. The proposed method is meant to reduce wastewater treatment facilities

dependency on chlorine.

A technology from the company HYDROFLOW USA manufactured by Hydroflow Holding Limited,
introduced a system that claims to manipulate electromagnetic fields to disinfect water. The unit,
invented by Daniel Stefani (patent application no. US2008/0185328 AL), was designed over a decade
ago with the purpose of reducing lime scale in plumbing systems without the use of
chemicals(hydroflow.com). The device, referred to as the Hydroflow unit, is described as an” apparatus
for treating fluid in a conduit. The Hydroflow unit uses varying frequency of signals referred to as

“exponentially decay sine waves” to prevent bacterial growth. An electric field is applied to the pipe

13



using a transformer. In contrast to standard transformers, the Hydroflow unit substitutes the pipe as
the second coil. The AC current is passed through one coil wrapped around a ferrite core made of
compressed iron, which facilitates the conductivity of the magnetic field, and is transmitted to the pipe
itself in place of the second coil. The pipe and its contents conduct the signal, assuming there is
dissolved ions(patent, 2005). The figure below, figure 7, describes the approach. The figure to the left
shows a transformer with E. coil around the ferrite. The second picture unwraps the coil to a “single
turn” and the picture to the right substitutes a conduit with fluid for the single turn coil. The picture to

the right is the proposed methodology of how the Hydroflow unit generally works.

Figure7: The Hydroflow unit uses the same principles used in transformers to apply an electric field to
the conduit as a single turn coil [Rodriques 2012].

The figure below, figure 8, is the diagram of a Hydroflow unit showing the ferrite rings around the pipe,
the core element, and the signal generator. The Hydroflow unit uses this general technology to solve
many issues associated with water systems. The process is expected to kill bacteria in the conduit and
cause flocculation of any suspended solids. The singular coil used in the electrical signal process is
located inside the housing of the unit (Rodriques, 2012). The generator creates a radio frequency signal
that is wired to the core element and coil. These signals could be any appropriate wave form including
sinusoidal or square waves. The application of these signals stemming from the core forms an electric
field that propagates into the water of the pipe. The electrical current alternates from positive to
negative voltages, causing the water to be positive or negatively charged, respectively. It is this charge

that causing the osmotic effects associated with the process (Patent, 2005).

14



Figure 8: Diagram of the unit from the Hydroflow patent. This shows the ferrite ring around the conduit,

the core element, and the charge generator. [Patent, 2005]

Figure 9 shown below is the full schematic of the Hydroflow technology. Emphasizes how the ferrites fit
around the pipe, not directly in contact with the pip contents. The transducer or core element,
representing the primary coil, sits on top of the pipe with the ferrite attached to it directly. The power

supply unit is connected to the transducer by a wire and plugged into an average wall outlet or surge

protector
Remot
mo:::l:ri:g Fix ‘/° wall m Electric Supply
connection \ '/

T 3m flying lead

PIPEWORK

Figure 9: The ferrites fit around the pipe, not directly in contact with the pip contents. The transducer or
core element, representing the primary coil, sits on top of the pipe with the ferrite attached to it
directly. [Hydroflow USA, n.d]

The water passing through the ferrite ring of the Hydroflow unit will acquire a charge Shown in figure
10. As the field shifts from positive to negative the microorganisms will take on that respective charge.

The charged microorganism will attract the oppositely charged water molecule. The differences in

15



charges form a gradient that force osmosis and the cell is inundated with water and cannot continue life
functions according to the inventor of this technology. The Hydroflow unit uses the electrical charge to
induce osmosis, causing and influx of water into the cell and increasing the pressure inside the cell. EPA
defines osmosis as the passage of a liquid from a weak solution to a more concentration solution across
a semi permeable membrane. The membrane allows the passage of the water, but not the solutes. The
Hydroflow unit applies a charge to the bacteria as they pass through the ferrite ring. The charge induced
mimics a concentration gradient which causes osmotic pressure to move the surrounding fluid into the

cell shown in figure 11((Rodriques, 2012)

AquaKLEAR
Signal
To PSU

% (2
s
o?:‘. 3

. Uncharged Particles

@ Negatively Charged Particles

Figure 10: The water passing through the ferrite ring of the Hydroflow unit will acquire a charge. The

charged particles mix with the oppositely charged water to cause cell destruction (powertechipc, n.d.)

Tightly aligned water molecules

Cell membrane Inrush of water Ruptured cell
membrane

Figurell : The water and microorganisms that pass through the unit get a charge. The opposite charges
of the water and microorganism force the cell to take in water osmotically. Shown is a cell with a
negative charge with the positive side of the water molecules surrounding it. If the charge of the cell
was positive it would attract the negative side of the water molecules.[Rodriques, 2012]

16



Marrero Municipal Wastewater Treatment

Secondary effluent was obtained from the Marrero Municipal Wastewater Treatment Plant located at
6250 Lapalco Boulevard, Marrero, Louisiana and is part of the Department of Sewerage of Jefferson
Parish. The original facility consists of the following treatment units: pre-chlorination, two mechanic bar
screens and one manual bar screen, two grit chambers, two primary settling tanks, two trickling filters,

two aeration basins. Two secondary clarifiers, two chlorine contact chambers, three aerobic sludge
digesters, and two belt presses used in the process of sludge dewatering (Bermudez, 2003). The Marrero
treatment plant is similar to many other municipal treatment plants throughout the United States. The
wastewater travels through a coarse screen to remove larger solids then flows into the grit chamber

then splitter box. The effluent then flows to the primary clarifier where up to 70 percent of the TSS and

40 percent of the BOD can be settled out. While the sludge is moved to aerobic digestion, the clarified

liquid goes to the secondary treatment stage. The figure 6 below shows the plan view of the wastewater
treatment plan in Marrero.

| -
ATh e .
i et PR
\ _ / \ o [ 2
|II ] 3 | ,I_—r',\‘ 5/} |\\\ /l
I | —
(I ™y ——
Le 27— — _
i Hlll Lr ',V \ — 1 II /
o @ | L)
PRI 4 1'% | "K _/J
-\ |

Figure 6: Plan view of the Marrero Wastewater plant. The figure shows: 1)headworks, 2) Primary flow

splitter structure 3, 4 primary clarifiers, 5 primary sludge pumping station 6,7) trickling filter

8)recirculation pump 9) solids contact tank 10,11) secondary clarifier 12) Secondary sludge pumping

station 13 chlorine contact tank 14,15,16) aerobic digester 17, 18,19) chemical scrubber 20) biofilter
[Bermudez, 2003]

17



In 2007, a new expansion of the treatment plant provided relief to the overloaded plant. The most
significant difference between the new and old aerobic biological reactors at the Marrero plant is the
absence of primary clarifiers in the new section of the plant. After the splitter box, the degritted sewage
goes directly to two parallel plug-flow aeration basins, both of which discharge into a single final
clarifier. This final clarifier is a circular tank with a diameter of 36.6 m (120 ft), which works

independently from the old units. The capacity of the new addition is 615.1 m*/h (3.9 MGD).

18



Methodology
Samples were collected from Marrero wastewater treatment plant located at 6250 Lapalco Blvd

Marrero, LA on the west bank of Jefferson Parish. The samples were taken from the overflow trough of
the original secondary clarifier before going to the chlorine contact chamber. The E.coli in the sample
has a short lifespan, so new samples were taken before each experiment. The water was pumped out of
the clarifier trench using a small pump and discharged into a five gallon, plastic Kentwood bottle. The
Marrero secondary clarifier are shown below in Figure 12 The sample was transported to the lab of the
Center for Energy Resource Management (CERM) building located on the University of New Orleans
Campus. The pump used in this process was a Utilitech, nonsubmersible utility pump, model number

0040506. The voltage was 115, a current of 1.8 amps, frequency of 60 Hz and an impeller speed of 6500

rpm.

Figure 12: The secondary clarifier of the Marerro Wastewater Treatment Plant. The samples were

pumped from the through that the water spills into after flowing over the weir.

Batch Reactor Design:
Components of Reactor Design:

Schedule 40 Straight PVC total, 2inch (5.08 cm) diameter
2 Schedule 40 PVC elbows (2inch (5.08 cm) diameter)
Schedule 40 PVC ball valve (2 inch (5.08 cm) diameter)
Schedule 40 PVC T-Joint
Schedule 40 PVC adaptors
0 2@ 1.5to2inch (3.81to05.08 cm)into pump
0 2 @ 2inch male threaded to 2 inch (5.08 cm ) female (for flowmeter attachment)
0 1@ 2inchto % inch (5.08 to 2.86 cm) (for spigot drainage connection)
Utilitech Pump (model #0313831)
GPI Flowmeter (model # TM200-N)
Basin -15 gallon (56.78 L) plastic, then altered to a 5 gallon (18.93 L) Kentwood bottle
Rubber coupling sleeve
PVC glue
Heat exchanger

19



0 4.572 meters of % inch (2.86 cm) copper

O rubber tubing connecting to facet

0 2 metal hoseclamps (2.86 cm)
The reactor was made up of opaque white schedule 40 polyvinylchloride ( PVC) pipe connected by PVC
couples and elbows. The inner pipe diameter measured 5.25 cm .391 cm inside diameter. All of the PVC
was attached to each other using PVC glue. The 4 inch in length PVC was attached to the basin of the
unit by a rubber sleeve to ensure no leakage and connected to a 5.08 cm PVC T. One side of the T was
connected to the straight PVC that went to the pump, and the other opening of the T was attached to a
copper spigot that was attached to the hose. This was used to gravity drain the system between tests
and could be closed to divert water through the system. When the drain spigot was closed the water
would go through .914 meters of straight PVC to reach the pump. The pump used in the system was a
Utilitech irrigation pump (model #0313831). Its design specifications indicated 181.70 Liters per minute
with a 4.57 meter head; our system only had about a .9144 meter head. The inlet and outlet were 3.81
cm inner diameter, therefore an adaptor must be used. The pump’s inlet and outlet were connected by
the adaptor to a straight, 5.08cm diameter PVC pipe. A ball valve was located 15.24 cms above the
pump outlet. This was there to regulate the flow through the system. A turbine flow meter, shown in
figure 13 with PVC housing material manufactured by GPI (model # TM200-N) was used. The flow range
of the device was (75.7 LPM to 757.1 LPM) 20 to 200 GPM with +/- 3% accuracy. Its length is 19.81 cm
and fitting size was 5.08 cm flow meter was located six inches above the valve outlet and was connected
to PVC by 5.08 cm adaptors. Approximately 6 inches after the outlet of the flow meter the PVC was
connected to a 5.08cm elbow and a straight piece of .9144 meter PVC, which connected to another PVC
and elbow combination. The system was designed to be a recycle batch reactor, so the water would
discharge back into the basin. In the original design the basin was a 56.78 L, white plastic container that
was held in place by a metal frame. This design was later altered to a 5 gallon inverted Kentwood bottle,

due to temperature control issues.

A heat exchanger was located inside the 18.92 L basin, shown in figure14 It was constructed from 4.57
meter of 3/4inch copper tubing. The copper was loosely twisted to about a 25.4 cm radius coil. % inch
rubber tubing was slipped over the opening at the top and the bottom of the copper coil and secured
with a hose clamp. The rubber tubing was connected to the facet where tap water would pass through
the coil then exit through the rubber tubing on the outlet, which ran through handle of the Kentwood

bottle. After the tap water passed through the heat exchanger it would discharge through the rubber

20



tubing and go into the drain. There was no mixing of the water from the heat exchanger with the sample

in the basin. The reactor is shown in figure 15.

Figure 13: Heat exchanger to regulate temperature Figure 14: Flow meter measuring 67.54gpm

Hydropath Tests Methodology:

Figure 15: Experimental Design with basin, pump, flowmeter, and unit in place. The design was altered
to accommodate temperature changes associated with longer runtimes

Test procedure for E.coli Characteristics.

21



The natural reduction of E.coli concentration with respect to time within the design system was found.
This step was done to gather information about how the E.coli in the secondary effluent would behave

in the parameters of this experiment and to be able to account for any naturally occurring cell death.

Five gallons of the secondary effluent that was taken from the wastewater treatment plant was poured
into the basin of the design system. A 2 mL sample from the wastewater was taken in a 10 mL glass test
tube to get the initial E.coli concentration. The heat exchanger and pump were turned on and the ball